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REMOVE EXHAUST SYSTEM
(SEE BELOW)
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ITEM

NO. PART NO. QTY. DESCRIPTION
1 10866 1 Nut, Conduit 1" Pipe
2 456004 1 Nut, Lock 3/8-16
3 20579 1 Nipple, Pipe 1x6
4 127793 1 Pipe, 1" Elbow
5 20580 1 Nipple, Pipe 1x8.4 Special
6 14728 1 Clamp, Muffler
7 18543 1 Muffler, Exhaust
8 20581 1 Support, Exhaust
9 180124 1 Bolt, Hex 3/8-16x1.25




ITEM
NO.
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PART NO.

180046
120386
34723
24357
12117
419454
120376
120393
180020
40830
424215
10866
40763
40766
40765
40764
40762
40831
40767
40834

REPLACE EXHAUST SYSTEM
WITH THESE PARTS

orY.
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DESCRIPTION

Bolt, BHex 1/4-20x2-1/4
Washer, Flat .312x.734x.065
Bushing, .259x.375x.25
Bumper, Seat

Pivot, Hood

Nut, Lock 1/4-20

Nut, Hex 5/16-18

Washer, Flat .344x.688x.065
Bolt, Hex 1/4-20x.750
Bracket, Muffler

Nut, Lock 1/4-20

Nut, Conduit 1" Pipe
Weldment, Muffler Adapter
Gasket

Muffler

Shield, Muffler

Screw, Tapping

Weldment, Muffler Deflector
Bolt, Hex Shoulder

Stud, Muffler Bracket




